TEST CERTIFICATE

according to the results of the determination of the anti-slip properties
of floor coverings in workrooms and fields of activities with slip danger

Tested material: Plastics floor covering
Signification: MAKROLIFE GRAIN 35; CHAIRMAT
Work size: 1000 x 500 x 1,8 mm
Colour: Transparent
Surface
description: GRAIN 35, TEXTURED
(unprofiled, fine grained structured)

Producer / Supplier: ARLA PLAST AB
Véastanavagen
5930 Borensberg
SWEDEN

Customer: ARLA PLAST AB / MKS Kunststoffe e .K
Vastanavagen | Pastor-Klein-Stralle 17
5930 Borensberg [ 56073 Koblenz
SWEDEN /| GERMANY

Test ordering: 11 December 2007

Certificate number: 95350701.001

Sampling: Sent by the customer to the research institute

Standard of determination: DIN 51130 and leaflet BGR 181 respectively
“Testing of floor coverings; determination of the anti-
slip properties; workrooms and fields of activities with
slip danger; walking method - ramp test”

8,4°

Result: Average total acceptance angle

Assessment: Classification group R9
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The result is related to the tested material.
The report is given for 5 years (beginning data of delivery report).
Publication and reproduction of this report is only allowed in unabridged form.
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